Power Tower

User manual




o o
PARTS LIST \L[L"'H-f-i{'\
T | ‘

NUMBER DESCRIPTION IMAGE QTY
1 M10 X 85 Bolt, Nut, Washer T 00 ® 2
2 M10 X 70 Bolt, Nut, Washer T 00D 4
3 M10 X 55 Bolt, Washer T 0 8
4 M8 X 60 Bolt, Nut, Washer T2 00 ® 1
5 M8 X 40 Bolt, Nut, Washer T—o@Q O @© 2
6 M8 X 55 Bolt, Washer T 0 4
7 M8 X 35 Bolt, Washer T 0 2
8 10 Curved < 4
9 8 X 55 Plug Pin (= 1

10 M10 X 55 Handle Bolts o= 3

VirtuFit Power Tower m




s D -‘:*
ASSEMBLY INSTRUCTIONS \thtﬂ'n\\

3 m VirtuFit Power Tower




s D -‘:*
ASSEMBLY INSTRUCTIONS \thtﬂ'n\\

VirtuFit Power Tower m




For questions or missing parts please contact your dealer.



